Final Report

Application of Composite Correction
Programme for Improvement in Efficiency
of Water Treatment Plant

Water Supply

Catchment to Consumer Composite Correction Program

+ Optimization of plant

Raw Water > performance

¢ CPE through third party audit

¢ CTA to address the problems o

Coagulant
T Addition

+* Better Performance

S » ] “*Monitor Contaminants
Distribution =—> ' “*Prevent Health Burdens
ﬂ ‘ “+*Continual Improvements
Consumer —» A
|

e
=/ United States Environmental Protection Agency (USEPA)

gﬁj World Health Organization (WHO)

National Environmental Engineering Research Institute (NEERI)

'é.'ﬁ Hyderabad Metropolitan Water Supply & Sewerage Board

L ) Pune Municipal Corporation (Pune Water Works Authority)
[...]
3 Ft. Dia. Pipe line coming
from flash mixing chamber

Outlet of clarifier connected to
common settle water channel

Figure 3.12: Design of Clarifloculator

Clarification chamber is next to flocculation chamber, to allow passage of water from flocculation
chamber to Clarification chamber there are eight openings at bottom of dividing wall between two
(Plate 3.5). To remove sludge or floc, which accumulated at the bottom of clarifier, a fabricated structure
called as bridge unit is employed at all clarifiers. Typically a bridge unit has steel platform, which is located
on the top of the clarifier, & it has arms, which run towards the bottom of clarifier. At the bottom these arms
have large angled blades. Basically all clarifiers are cylindrical structures with conical base, the slope of the
cone being toward centre of the clarifier. When bridge unit is rotated, because of the angle of blades all
sludge is pushed towards the centre of the clarifier. Bridge unit rotates very slowly it completes its one
rotation in 45 minutes. At the center exactly adjacent to feeding pipe witch comes from flash mixing
chamber, there is drain channel & chamber, sludge is gathered into this chamber. Once the outlet valve on
the drain chamber is opened all the sludge will be drained off. Engineering details of clarifiers at first and

second stage plant is presented in Figure 3.13.

At Parvati water works the retention period of water at clarifier is approximately 1 hr. & 30 minutes
to 2 hours. After settling clarified water is then collected into the Launder channel. Supernatant clarified
water is collected into launder channel by means of openings near the periphery of the clarifier. Outlet of all
clarifiers are connected to the common settled water channel i.e. clarified water from all clarifiers is

collected into this collecting channel. This channel is a feeding channel for filter beds.

=4I National Environmental Engineering Research Institute (CSIR) 3-40



Composite Correction Programme for Improvement in Efficiency of Water Treatment Plant

First stage plant

|".'o1'a| radius of c|ariF-’er|

iRadius of floceulation chember“

14f-]-<—| Peripheral ht. of ¢clarifier |

1764<

\ i - I Central hclgh‘i‘ of clarifier |
\\‘- /

Volume of clarifier: - 161269.7 cuft. = 4565.96 m® = 1.000 MG= wat. hold. cap.

Retention period of clarifier: - 2 hrs.

Second stage plant . -
| Total radius of clarifier |

i Radius of flecculation |

14f HPeripher‘al ht. of ciar'i'Fl'rar‘|

17 <

< ICran‘I'r'al height of c|arifier‘|
\‘- /

Volume of clarifier: - 193019.5 cuft. = 5464.877m* = 1.200 MG= wat. hold. cap.
Retention period of clarifier: - 1.64 hrs. i.e. app 1 hr & 40 min

Figure 3.13 : Engineering details of clarifiers at first and second stage plant

Plate 3.5 : Clariflocculater at Parvati Water Works

National Environmental Engineering Research Institute (CSIR)

3-41



Composite Correction Programme for Improvement in Efficiency of Water Treatment Plant

4. Filtration

Settled water collected into the common settled water channel is then taken over the filter beds. At
Parvati water works there are 26 filter beds, 12 at first stage & 14 at second stage (Figure 3.14). All are
rapid sand filter beds. Filter sand beds are made up of different layers of sand media. Bottommost layer is
made up of pebbles; middle layer made up of gravels & the topmost layer is made up of sand. Filter sand is
of special quality. Under drain system is the network of pipelines constituting one header & several laterals.
Each filter bed is divided into two parts, by a central drain channel. Wash water gutters are laterally

connected to this drain channel.

QOutline of filter house

Outlet Outlet Outlet Outlet
of cla.l of cla.4 of cla.2 of cla.3

mmen :c‘H[cd water channe

Drain channel

Inlet for
fil. bed

\Wash water trunk]

Eir blower pipe

:-Sr:nd media |

Figure 3.14 : Outline of filter house

Outlets of an each filter bed are connected to the Inspection chamber. Excluding monsoon season
i.e. heavy turbidity season all 26 filter beds are back washed once in 24 hours. Hence in non-turbidity
season the frequency of back washing is once in 24 hours. In high turbidity season frequency of back
washing depends upon quality of the clarified & filtered water. At Parvati Water Works the process of
automation of filter beds is being initialized. Filter beds constitutes number of valves. Each filter bed
constitutes 1 inlet valve, 2 outlet valves, 1 drain valve, 2 air blower valves. 2 wash water valves & all of
them needs to operate during the back washing of filter bed. It is a tiresome work to operate valves
manually. Hence automation of filter beds at second stage filter house has been started. Currently some of

the filter beds at second stage can be back washed manually as well as pneumatically.

National Environmental Engineering Research Institute (CSIR) 3-42



Composite Correction Programme for Improvement in Efficiency of Water Treatment Plant

Filter bed details

First stage: 12 filter beds

Area of each filter bed: 960 sqft.

Area for filtration of each filter bed: 840 sqft. = 77.12 m?

Filtration capacity of each filter bed: 4 MGD

Rate of filtration for each filter bed: = 902 lit/Sqft./hr. = 9825 lits/M? / hr.
Second stage: 14 filter beds

Area of each filter bed: 1200 sqft.

Area for filtration of each filter bed: 1100 sqft. = 101 m?

Filtration capacity of each filter bed: 5 MGD

Rate of filtration for each filter bed: = 860 lit/Sqft./hr. = 9378 lits/M? / hr.

All inspection chambers are connected to the common filter water channel, which in turn is connected to
underground storage tank/sump well.

Filter media gradation is as follows:

Top layer: -fine sand Depth: - 2ft.1 inch

2nd layer: - 1/8 to 1/10 " gravel Depth: - 4 inch

3rd layer: - 3/8 to 1/8 " gravel Depth: - 4 inch

4th layer: - 1/2 to 1/4 " gravel Depth: - 4 inch

Bottom layer: - 2" to 1 &1/2 " pebbles Depth: - 3 inch

5. Disinfection

Disinfection is achieved in sump well. There are three sump wells all are internally connected. A
solution of gaseous chlorine is prepared at Chlorine room. Chlorinators are fixed at chlorine room which
gives us flexibility in adjustment of the chlorine dose. 900 Kg capacity chlorine tuners are used to prepared
chlorine solution. Chlorinators are connected to the tuners at one end & at other end they are connected to
the charged water pipeline; this allows mixing chlorine with water. The solution of chlorine is then carried
over into the network of PVC pipeline, which in turn doses the solution at selected points at sump well.
Dose of chlorine given is adequate to give a necessary residual concentration to take care of any
recontamination in distribution system. Booster chlorination is done at some points to ensure disinfection

throughout the distribution system.

6. Pumping

The disinfected water is then pumped to different Elevated or Service Reservoir. At P.W.W there
are 28 pumps ranging from 150 HP capacity to 550 Hp capacity. At pick hours maximum 14 to 15 pumps
are running and 100% standby pumps are available. The area supplied under parvati water works is, Katraj,

Bibvewadi, Indiranagar, Sahakarnar, Mukundnagar, Dhankawdi, Padmavati, Chavannagar, Parvati

@ National Environmental Engineering Research Institute (CSIR) 3-43



Composite Correction Programme for Improvement in Efficiency of Water Treatment Plant

Gaothan, Dattawadi, Khadki, Senapati bapat rd., Bhandarkar road, Law college rd., Janta Vasahat, Central
Portion of the Pune city i.e. all peths, Deccan, Kothrude, Shivjinagar, Karvenagar, Erendvane, Paud Phata,

ect. The per capita water supply from Parvati Water Works is 195 Ipcd.

7. Water Analysis

Water system should be monitored at frequency that is sufficient to ensure that the system is under
control & continues to produce water of an acceptable quality. Hence samples are taken from
representative locations within the treatment & distribution system. Laboratory at P.W.W. is a central
laboratory & water purified at Parvati W.W., Holkar W.W., Warje W.W., Chikhali W.W., and New Warje
W.W. is tested at this laboratory. Water supplied to the additional villages under PMC is also tested at
P.W.W. Laboratory. At Parvati W.W. samples from raw water, filter & treated water are taken for analysis.
Daily about 80 samples are collected from all over the city, which includes overhead & service reservoirs,

intermediate connections in distribution network & maximum tail end points.

The testing of drinking water is based on the specifications of Indian Standards for drinking water
i.e. as per I.S.: 10500. The highest raw water turbidity recorded in last 12 years is presented below. Since
natural water is getting impounded in influent to water treatment plant has low turbidity even in worst period

of rainy season.

Year | Highest Turbidity
1996 89 NTU
1997 20 NTU
1998 85 NTU
1999 39.9NTU
2000 11.8 NTU
2001 -
2002 10 NTU
2003 18 NTU
2004 97.2 NTU
2005 89.2 NTU
2006 71 NTU

e Chemical Analysis of the Water

Other parameters, which are analyzed at P.W.W., are as following, Nitrates, Nitrites, Sulphide,
Chlorides, Fluorides, Calcium, Magnesium, Sodium, Potassium, Lead, Cyanide, Aluminum, Iron,
Phosphates, TDS, and Alkalinity.

¢ Microbiological Examination of water

Microbiological examination of drinking water is an attempt to determine the relation of the possible

transmission of water borne disease. It is usually not practical to examine water supplies for various

@ National Environmental Engineering Research Institute (CSIR) 3-44



Composite Correction Programme for Improvement in Efficiency of Water Treatment Plant

pathogens that may be present. Therefore, the routine monitoring of water is based on the testing of

indicator organisms viz Total Coliform.

¢ Residual chlorine test

Residual chlorine has great significance in defining presence or absence of microorganisms.
Chlorine solution is used as a disinfectant at P.W.W. Residual chlorine can be defined as the amount of
excess or residue of chlorine that remains in the water after disinfection. This residual chlorine must present
in water throughout distribution system, as it will take care of any recontamination of water. As per IS there
should minimum 0.2 ppm of residual chlorine must be present at user end. Hence PMC'S any running tap
must contain minimum of 0.2ppm residual chlorine. All samples collected by Parvati laboratory or send by

any other office are preliminary tested for their residual chlorine content.
The salient features of engineering data is presented in Table 3.8

Table 3.8 : Salient features of engineering data of Paravati Water Works

1. Reception of the Raw Water at L-Chamber

Khadakwasla dam to pumping station

(10 ft diameter close pipeline)

Five pipe lines from Pumping station to P.W.W
4 pipe lines of 1200 mm in diameter

1 pipe line of 1535 mm in diameter

a. Source

b. Feeding Pipelines to L
Chamber

2. Flash Mixing

Total Eight flash mixing chambers
Stage | - Four (Total Vol. 90 m®)
Stage Il - Four (Total Vol. 178 m®)
Depth : 14 feet

a. Flash mixing Chamber

b. Pre Chlorination Gaseous chlorine (dose 0.5 to 0.6 mg/lit)
3. Chemical House
a. Storage Tank Six
1. Liquid alum
b. Coagulant 2. Liquid polyaluminium chloride (Monsoon)

One feeding Pipe for each

4. Clarifloculation
a. No. of clarifloculators Eight (4 at first stage & 4 at second stage)

Stage | : 4566 m°

Stage Il : 5465 m®

Stage | : 2 Hrs.

Stage Il : 1 hr & 40 min

b. Volume

C. Retention period

-
Y
)

National Environmental Engineering Research Institute (CSIR) 3-45



Composite Correction Programme for Improvement in Efficiency of Water Treatment Plant

Table 3.8 (Contd..) : Salient features of engineering data of Paravati Water Works

filter

5. Filtration
a. Type Rapid Sand Filter
b. No. of Filters Total 26 (Stage | =12 ; Stage Il = 14)
c. Stage |
i. Number of filters 12
ii. Area of each filter 10464 m*
iii. Area for filtration of each 7712 m2
filter
iv. Rate gf filtration for 9825 lits/M2 / hr.
each filter
V. F|Itrat!on capacity of 4 MGD
each filter
Stage Il
i. Number of filters 14
ii. Area of each filter 13080 m”
iii. Area for filtration of each 101 m?

iv. Rate of filtration for
each filter

9378 lits/M? / hr.

v. Filtration capacity of
each filter

5MGD

d. Filter media gradation

Top layer: -fine sand Depth: - 2ft.1 inch

2nd layer: - 1/8 to 1/10 " gravel Depth: - 4 inch

3rd layer: - 3/8 to 1/8 " gravel Depth: - 4 inch

4th layer: - 1/2 to 1/4 " gravel Depth: - 4 inch

Bottom layer: - 2" to 1 &1/2 " pebbles Depth: - 3 inch

6. Sump Well Details

a. Capacity

Sump Well No. | - 1MG
Sump Well No. Il - 2.20 MG
Sump Well No. Il - 2.00 MG

7. Disinfection

Using gaseous chlorine

&

rEER

8. Pumping
a. Total No. of Pumps 28 pumps
b. Capacity Ranging from 150 HP capacity to 550 Hp capacity

National Environmental Engineering Research Institute (CSIR)

3-46



Composite Correction Programme for Improvement in Efficiency of Water Treatment Plant

3.2.2 Water Treatment Plant Analytical Data (Secondary)

The data on pH, turbidity and bacteriology of raw and treated water during the period of March 2007
to February 2008 at Parvati water works is presented in Table 3.9. The comparison of raw and treated
water characteristics (pH and turbidity) is presented in Figure 3.15.

Parvati Water Works, Pune
Raw Water Characteristics (Mar 07 - Feb 08)
8 - + 120

ol N W
A A T i T O ‘APMMMM ST S £
Parvati Water Works, Pune

Treated Water Characteristics (Mar 07 - Feb 08) »

r/
o
Turbidity (NTU)

7.2

74 +5
/\.\*\V\\/'V' /Av\/'\\,/A%/'\\/ \\[ \/"/\/ /\f’\JA/«/ m\/-Jq\/v J’\,,\fv ~ M J\I

---------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------

——pH ——Tur

Figure 3.15 : Comparison of Raw and Treated Water Characteristics (pH and turbidity) at PWW

@ National Environmental Engineering Research Institute (CSIR) 3-47



8- (Y1SD) s1nsu| yoldeasay Buussuibug [BlUSWUCIIAUT [RUONEN

- 'l L | +oo81 | T¢ SL 1€
- L0 €L | +008T | Ot SL - I'T | 1L | +o08T | sT | vL - 90 | ¥L | +008T | 1T | $L | of
- 1 L [+o081 | 1¥V | 9L - - L0 | €L 0S¢ 97 | SL 6T
97 €L | +0081 | 0O¢€ 9L - - o1 | L | +0081 | LT | sL 8T
- 17| 1L 0SS 1€ | vL LT
- - L1 | zL | +o081 | 6€ | vL - 't | €L | +0081 | vT | L 97
- 'l €L | +0081 | 67T 9L 17 | TL 08 0¢ | v'L ST
- €1 €L 0091 L€ SL 't | L | +008T | 9¢ | 9L vC
- vl €L | +0081 | € 9L - T | TL ST 67 | SL - 0T | vL | +008T | €T | 9L €T
- 9 YL 0SS 7€ S'L - - 01 | TL | +0081 | LT | sL w
- vl YL 0S¢ 0°¢ S'L - oz | €L | +o081 | 1€ ] 9L - 80 | €L | +0081 | vT | vL 1T
- 61 | TL 0€1 ve | SL - L1 | €L 0S ve | sL | ot
- 97 €L | +0081 | 9¢€ 9L oc | zL | +o0081 | sv | 9L 61
- 1 vL | +008T | T°¢ 9L 91 | TL ST ST | vL 31
- 80 ¢L | +0081 | 67 | 9L - 0T | €L | +008T | 6T | sL - +0081 L1
- €1 YL ST €€ 9L - LT | 1L S¢ LT | €L - 0S 91
- 01 €L | +0081 | <€ 9L - - L1 | vL | +0081 | ST | 9L Sl
- Tl S'L 006 6T SL - - €1 | sL 33 sz | sL | w1
- - 1 | 1L | +o081 | 6T | vL - v1 | vL | +0081 | 1€ | LL €l
- v | TL 0S¢ 0¢ | 'L - 71| €L S¢ 67 | 9L [
- €1 €L | +0081 | €€ SL 8T | €L | +0081 | 8€ | s¢L 1
- [ L | +o081 | LT S'L €1 | 1L 0S 6€ | 6L 01
- 6L vL | +0081 | 1€ SL o0 [ 91 | 1L | 40081 | I¥ | €L +91 01 | sL 0S¢ 8T | 9L 6
- L1 L | +o081 | o€ S'L - - €0 | ¥L | +0081 | 6T | 9L 3
- (&4 vl 0S¢ v'e S'L - €1 | 1L 006 €9 | sL - v0 | vL | +0081 | €T | L L
- - - €1 | vL 006 LT | 9L 9
- 1T TL | +008T | LT S'L - 80 | €L | +0081 | T¥ | 9L - S0 | s | +0081 | 1¢ | 8L S
'l €L | +0081 | LS S'L L1 | vL 0S¢ 1'e | s v
- L0 1L | +008T | 9 SL - v1 | €L | +0081 | LT | sL - I'T [ owrl | oo0sE | 6T | L €
- - 91 | €L 0S¢ 0¢ | v'L - L1 | sL | +0081 | s€ ] 9L 4
- - - Lo | vL 33 €T | sL [
JDL| L | HA, DL | «inL | Hd, JL [+l | Hd, DL [»nL | HA, JL [«»mL | Hd, JL [+l | Hd,
JIJEAN PIjBAI], JIJEA\ MBY J3JEA\ PAIBAL], JIJEA\ MY JIJEA\ PAJBAI], JIJEA\ MEY